
47

Purchase the following parts:
• Two 1/4-20 x 7/8” coupling nuts.
• Two round steel washers for 1/4” screws.
• One 1/4-20 steel hex nut.

01

Two 1/4-20 x 7/8” steel coupling nuts.
Two round steel washers for 1/4” screws.
One 1/4-20 steel hex nut .

www.mcmaster.com part number 90264A435.
www.mcmaster.com part number 91090A107.
www.mcmaster.com part number 93827A211.

Purchase the following parts:
• One 1/4-20 x 3/8” button head hex screw.
• One 1/4-20 x 4” aluminum fully threaded stud.
• One 1/4-20 x 1 1/2” steel eyebolt.

02

One 1/4-20 x 3/8” button head hex screw.
One 1/4-20 x 4” aluminum fully threaded stud.
One 1/4-20 x 1 1/2” steel eyebolt.

www.mcmaster.com part number 91255A535.
www.mcmaster.com part number 93225A874.
www.mcmaster.com part number 9489T118.

MAKING THE NOSECONE


